Magnet test report

QR/QM-12 A0
Order No. A20250200029 Batch No / lagnetization or nof Magnetization
Performance N52 Size L20*10*2mm Coating NCN
Quantity 500 Sampling method spot check sampling amount 20
content @ @ ® . .
> Maximum surface magnetic force
projec 20 10 2
standard +0.05 +0.05 +0.05 N S
unit mm mm mm Gs
1 20.01 10.01 1.99 2440 2460
2 19.99 9.96 2.02 2400 2410
3 20.02 995 L=~ 200 2440 - 2400
4 20.01 A98 N/ p g 2.02 24@);@ A 2410
5 19.99 10.005. | |45 ¥NL99 — 2410409 O 0
6 20.02 1001 p.=7"2.04 24407 T 2440
7 20.00 9.9 1.99 2420 2400
8 20.01 9.96 2.00 2400 2410
9 20.02 9.98 2.01 2410 | 2420
10 19.99 9.96 2.02 2440 ("L 2440
11 20.01 9.98 1.99 2400~30 [ A VN 2400 -
12 20.00 10.01 2.03 24304V 12450
13 20.00 9.98 1.99 2410 T 2410
14 19.99 9.99 2.02 2440 2430
15 2001 | A998 Jo . 200 2400 2440
16 2002 | Topl AXYN 199~ 2410 2400
17 20.00 O 2440 2410
18 19.99 9.9 1.99 2400 2440
19 20.01 9.96 2.02 2430 2400
20 20.00 10.01 1.99 2400 2410
Max 20.02 10.01 2.04 2440 2460
Min 19.99 9.95 1.99 2400 2400
Avg 20.00 9.98 2.01 2419.50 2420.00
judgement result OK OK OK OK OK
Test Conclusion pass

Inspector :FE7K 4

Audit staff: FEI

Date:2025-4-24
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